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1. Measurement diagrams

1.1. Conducted Power Verification (GSM 850)

EUT Information

Manufacturer; Actia Nordic AB
Product: 103360002
Product type: Telematics Device
SW version: 1
Serial number: AN103350102B163
Power Supply: 13,8V DC
GMSK- Certified module
Modulation CETECOM tested power_GSM850
power_GSMS850
850MHz Band
ARFCN- Peak
Frequency detzitor RMS detektor PAR Faktor RMS detektor
dB dB dBm
(MHz] [dBm] [dBm] [dB] [dBm]
Channel 128 824.2 31.9 31.7 0.2 32.37
Channel 190 836.6 31.8 31.6 0.2 32.32
Channel 251 848.8 31.6 31.4 0.2 32.19
- Certified module
GBI CETECOM tested power_GSM850 " Y
850MHz Band power_GSM850
ARFCN- Peak
e RMS detektor PAR Faktor RMS detektor
Frequency | detektor [dBm] (dB] [dBm]
[MHz] [dBm]
Channel 128 824.2 28.8 25.6 3.2 26.19
Channel 190 836.6 28.6 25.4 3.2 26.36
Channel 251 848.8 28.5 25.3 3.2 26.14
Remarks:

Worst Case found by GSM 850

» Channel 128

» Modulation GMSK
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1.2. Conducted Power Verification (GSM 1900)

GMSK- .
Certified module
Modulation CETECOM tested power_GSM1900
power_GSM1900
1900MHz Band
ARFCN- Peak
Frequency detzitor RMS detector PAR Factor RMS detector
dB dB dBm
[MHz] [dBm] [dBm] [dB] [dBm]
Channel 512 1850.2 28.1 27.6 0.5 29.29
Channel 662 1880.0 28.4 28.0 0.4 29.34
Channel 810 1909.8 28.6 28.3 0.3 29.24
GBS CETECOM tested power_GsM19p0 | Ccrtified module
1900MHz Band power_GSM1900
ARFCN- Peak
Frequency detiitor RMS detector PAR Factor RMS detector
dB dB dBm
[MHz] [dBm] [dBm] [dB] [dBm]
Channel 512 1850.2 26.7 23.1 3.6 25.44
Channel 662 1880.0 26.9 23.3 3.6 25.31
Channel 810 1909.8 27.2 23.7 3.5 25.35
Remarks:

Worst Case found by GSM 1900

» Channel 810

» Modulation GMSK
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1.3. Magnetic field emissions radiated (GSM 850)

2.01_Magnetic_Emission_GSM_850_EUT _laying

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Test software: EMC32 V9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarization

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: LKu

Operating Mode: 1

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C

EUT Setup: laying

Verdict: Passed

Comment: Internal Antenna

EUT Information

PMT number: 18-1-00972S20
Manufacturer: Actia Nordic AB
Product: 103360002

Product type: Telematics Device
SW version: 1

HW version: H1

Serial number: AN103350102B160
Power Supply: 13,8 VDC

Full Spectrum

09_kjagnetic _ﬁa— C
40 1

304

204

I
104

T+ 23,782000 MHz
0+ 19,448 dBuN/ m
104+

2

17.400 kHz
2400 dBpvy m
_ZU_

Levelin dBpV/m

304
404
504
50

9k 20 30 50 100k 200 300 500 1 2M 3M BM 10K 20 30M

Frequency in Hz
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2.02_Magnetic_Emission_GSM_850_EUT_standing

Common Information

Test Description:

Test Site Location:
Version of Test software:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Environmental Conditions::

EUT Setup:
Verdict:
Comment:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

TFra

1

Humidity : 40%rH; Temperature: 20°C

standing

Passed

Internal Antenna

EUT Information please see the Diagram 2.01

Full Spectum

FCC15.209 Magnetic: Field

34,760 kHz
-33.021 dBpvy m

Level in dBuV/m
=

T 17.320kHz
A0 22,473 dBUV/ m
ool 52,520 kHz
i Y -34.768 dBUV/ m
-30:- vy
=40+
-0+
9k 20 30 50 100k 200 300 500 1M M 3M BM O 10M 20 30M

Frequency in Hz
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2.03_Magnetic_Emission_GSM_850_EUT _laying

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Test software: EMC32Vv9.25.0
Distance correction: used accord. table, pls. see test report
Technical Data: Please see page 2 for detailed data of measurement setup
Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarization
Used Filter: bypass
Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: LKu
Operating Mode: 1
Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C
EUT Setup: laying
Verdict: Passed
Comment: External Antenna
EUT Information please see the Diagram 2.01

Full Spectum

FCC15.209 Magnetic: Field

v

24.234000 MHz
20,116 dBpv m

Level in dBuV/m
=

17,320 kHz
23194 dBUYY m
i v

=30+

9k 20 30 &0 100k 200 300 500 1hd 2 3M BM 10 20 30M

Frequency in Hz
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Annex 1 to Test Report 18-1-0097201T21a-C03, Page 8 of 29

2.04_Magnetic_Emission_GSM_850_EUT_standing

Common Information

Test Description:

Test Site Location:
Version of Test software:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 v9.25.0

used accord. table, pls. see test report
Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarization

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: TFra

Operating Mode: GSM 850

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C
EUT Setup: standing

Verdict: Passed

Comment: Internal Antenna

EUT Information

please see the Diagram 2.01

Full Spectrum

34,760 kHz

FCC15.209 Magnetic: Field

£ 31,747 BV m
S 101
=3 1
=
c U7
T to17A00kHz
§ 40 4--22.217 dBUV m
+ 52 520 kHz
20+ v 36,858 dBpvm
304 v
T v
_4|:|__
_5|:|__
gk 20 30 50 100k 200 300 500 1M 2 3M BM O TOM 20 30
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1.4. Magnetic field emissions radiated (GSM 1900)

2.05_Magnetic_Emission_GSM_1900_EUT _laying

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Test software: EMC32Vv9.25.0
Distance correction: used accord. table, pls. see test report
Technical Data: Please see page 2 for detailed data of measurement setup
Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarization
Used Filter: bypass
Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: LKu
Operating Mode: 2
Power during tests: 12V DC, 110V/60Hz, full loaded batteries
Environmental Conditions:: Humidity : 39%rH; Temperature: 21°C
EUT Setup: laying
Verdict: Passed
Comment: Internal Antenna
EUT Information please see the Diagram 2.01

Full Spectum

FCC15.209 Magnetic: Field

V.

T 26, 952000 kHz
r 19,273 dBpV! m

Level in dBuV/m
=

0T 97,320 kHz
3 082 dBIVI4nEAD K Hz

201 v 37184 dBuVY m

=301 v

_4|:|__

_5|:|__

gk 20 30 50 100k 200 300 500 1M 2M 3M  SM 10M 20 30M

Frequency in Hz
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2.06_Magnetic_Emission_GSM_1900_EUT_standing

Common Information

Test Description:

Test Site Location:
Version of Test software:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Environmental Conditions::

EUT Setup:
Verdict:
Comment:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

TFra

2

Humidity : 40%rH; Temperature: 20°C

standing

Passed

Internal Antenna

EUT Information please see the Diagram 2.01

Full Spectrum

B0
23618000 tHz
19,034 dBuv m
FCC15.209_Magnetic. Field
v
E 10 34,920 kHz
=2 -30.011 dBUv/ m
2
c U7
= 1
3 -10+-17.480 kHz
- pz37dBuvim. 52440 kHz
35,539 dBUV m
20+ -
=304 v
i v
_4|:|__
_5|:|__
9k 20 30 50 100k 200 300 500 1M 2M 3M BM 10M 20 30

Frequency in Hz
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2.07_Magnetic_Emission_GSM_1900_EUT_laying

Common Information

Test Description:

Test Site Location:
Version of Test software:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Environmental Conditions::

EUT Setup:
Verdict:
Comment:

EUT Information

Level in dBuV/m

=20+

35,240 kHz
0T 33545 dBpV m

A0 97,320 kHz
F22 BE3 dBUV/
v

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

LKu

2

Humidity : 40%rH; Temperature: 20°C

laying

Passed

External Antenna

please see the Diagram 2.01
Full Spectrum

27,5zl MHz
19,956 dBpY m

FCC15.209 Magnetic: Field

v

b2 600 kHz
-35.889 dBUW m

9k 20 30
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Annex 1 to Test Report 18-1-0097201T21a-C03, Page 12 of 29

2.08_Magnetic_Emission_GSM_1900_EUT_standing

Common Information

Test Description:

Test Site Location:
Version of Test software:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: TFra

Operating Mode: 2

Environmental Conditions:: Humidity : 40%rH; Temperature: 20°C
EUT Setup: standing

Verdict: Passed

Comment: External Antenna

EUT Information

please see the Diagram 2.01

Full Spectrum

60T
27.538000 MHz
20720 dBpvm
FCC15.209 Magnetic: Field
v
£
=z ]
3
< o7
% and 17.240 kHz 35,400 kHz
| 123.423 dBUvY  m -32,130 dBpvY m
BT v
_3|:|_.
_4|:|__
_5|:|__
9k 20 30 GO 100k 200 300 500 1hd 2k 3 BhA 10k 20 30
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1.5. Spurious emissions radiated (GSM 850)

8.01 Traffic_mode_GSM 850 laying

Common Information

Test Description:

Radiated emission related to 3m

Test Site: CETECOM GmbH Essen

Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarization: vertical / horizontal

Operating Mode: 1

Operator: Rls

Environmental Conditions::

EUT Setup:

EUT Information

Humidity : 40%rH; Temperature: 20°C
2

please see the Diagram 2.01

Full Spectum

v
G25.400000 MHz
28,189 -dBm

FCC Partz? ISED RSS2

Level in dBm
ra
=

*k
*

300

50 60

801008

200 300 400500 g001G

Frequencyin Hz

Maximum Emission Table

3G 4G EG B

Frequency
(MHz)

MaxPeak
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth

Pol

Azimuth
(deg)

Corr.
(dB)

1684.000000

-34.35

-13.00

21.35

(kHz)

75.0

-61

2284.000000

-31.31

-13.00

18.31

210.0

-59

2500.000000

-28.63

-13.00

15.63

30.0

-59

2785.000000

-28.49

-13.00

15.49

< <|<|xT

345.0

-56

Remarks:

»  Emission at 825,400000MHz is Uplink frequency from GSM 850 band, no influence to Result.
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8.02_Traffic_mode GSM 850 standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarization:
Operating Mode:
Operator:
Environmental Conditions::
EUT Setup:

EUT Information

Radiated emission related to 3m
CETECOM GmbH Essen

FCC FCC Part 24.238 Broadband PCS
vertical / horizontal

1

Rls

Humidity : 46%rH; Temperature: 20°C
2

please see the Diagram 2.01

Full Spectrum

v

B38.333333 MHz
30425 dBm

FCC Parte? [SED RSS152

Level in dBm
=

300 5060 &0100M

Maximum Emission Table

200 300 400500 001G ¢G 3G 4GHG B 839G

Frequencyin Hz

Frequency MaxPeak Limit Margin Meas. Time Bandwidth | Pol | Azimuth | Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (dB)
1690.000000 -34.12 | -13.00 21.12 - | H 30.0 -61
2320.000000 -30.45 | -13.00 17.45 - |V 255.0 -58
2701.000000 -28.70 | -13.00 15.70 - |V 210.0 -57
Remarks:

»  Emission at 838,333333MHz is Uplink frequency from GSM 850 band, no influence to Result.
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8.03a_Traffic_mode_GSM_850_laying_30MHz_1GHz

Common Information

Test Description: Radiated emission related to 3m
Test Site: CETECOM GmbH Essen
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarization: vertical / horizontal
Operating Mode: 1
Operator: Rls
Environmental Conditions:: Humidity : 46%rH; Temperature: 20°C
EUT Setup: 1
EUT Information please see the Diagram 2.01

Full Spectrum

5T
0T v
20T

T 825.400000 MHz
10T 28,415 dBm
D__

Level in dBm
ra
=

30k 50 B0 g0 100M 200 300 400 500 gi0 1G

Frequencyin Hz

Remarks:
»  Emission at 825,400000MHz is Uplink frequency from GSM 850 band, no influence to Result.
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8.03b_Traffic_mode _GSM 850 laying

Common Information

Test Description: Radiated emission related to 3m
Test Site: CETECOM GmbH Essen
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarization: vertical / horizontal
Operating Mode: 1
Operator: Rls
Environmental Conditions:: Humidity : 46%rH; Temperature: 20°C
EUT Setup: 1
EUT Information please see the Diagram 2.01

Full Spectum

-0t FOC Partz? ISED REST32

Level in dBm
ro
=

30+ i

1G eG 3G 4G BG G 7 g 4G

Frequencyin Hz

Maximum Emission Table

Frequency MaxPeak Limit Margin Meas. Time Bandwidth | Pol | Azimuth | Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (dB)
1684.000000 -33.80 | -13.00 20.80 - |V 75.0 -61
1921.000000 -34.77 | -13.00 21.77 H 345.0 -62
2176.000000 -31.26 | -13.00 18.26 \ 165.0 -60
2401.000000 -31.30 | -13.00 18.30 \Y 210.0 -59
2629.000000 -30.41 | -13.00 17.41 H 345.0 -58
2782.000000 -28.55 | -13.00 15.55 \Y 165.0 -56

CETECOM_TR18-1-0097201T21a-C03-Al
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8.04_Traffic_mode_GSM_850_standing

Common Information

Test Description: Radiated emission related to 3m
Test Site: CETECOM GmbH Essen
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarization: vertical / horizontal
Operating Mode: 1
Operator: Rls
Environmental Conditions:: Humidity : 46%rH; Temperature: 20°C
EUT Setup: 1
EUT Information please see the Diagram 2.01

Remarks:
>

CETECOM

Full Spectrum

20t 825,400000 MHz
+ 30,535 dBm

-0 FCC Par22 ISED RSST3?

Level in dBm
ra
=

30 5060 B0700M 200 300 400500 800G 2G 3G 4G hG

Frequencyin Hz

o 4
fmn)
(2=}
o

Emission at 825,400000MHz is Uplink frequency from GSM 850 band, no influence to Result.
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1.6. Spurious emissions radiated (GSM 1900)

8.05 Traffic_mode_GSM 1900 laying

Common Information

Test Description: Radiated emission related to 3m

Test Site: CETECOM GmbH Essen

Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarization: vertical / horizontal

Operating Mode: 2

Operator: Rls

Environmental Conditions:: Humidity : 46%rH; Temperature: 20°C
EUT Setup: 2

EUT Information please see the Diagram 2.01

Full Spectrum

0+
1 v
201
1 1,6459000000 GHz
10+ 25,177 dBm
D__
n%
ST PO PART 24 [SED BSE 133
£ 4
g
[ 201 ***
T * *
-+ % *
-+ -*- *
_4|:|__
_5|:|__
30k BOGB0 8000 200 300400600 800G 2G 3G 4GHRGE 810G 196G
Frequencyin Hz
Maximum Emission Table
Frequency MaxPeak Limit Margin Meas. Time Bandwidth | Height | Pol | Azimuth
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (cm) (deg)
1108.000000 -31.65 -13.00 18.65 155.0 | V 75.0
1309.000000 -30.81 -13.00 17.81 155.0 | H 30.0
1690.000000 -26.55 -13.00 13.55 155.0 | V 345.0
2320.000000 -22.87 -13.00 9.87 155.0 | V 210.0
2518.000000 -22.52 -13.00 9.52 155.0 | H 300.0
2767.000000 -20.98 -13.00 7.98 155.0 | V 75.0
14183.833333 -33.11 -13.00 20.11 155.0 | V 345.0
16299.166667 -29.75 -13.00 16.75 155.0 | H 255.0
17245.500000 -26.70 -13.00 13.70 155.0 | H 75.0

Remarks:

»  Emission at 1,849000000GHz is Uplink frequency from GSM 1900 band, no influence to Result.
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8.06 Traffic_mode_GSM 1900 standing

Common Information

Test Description:
Test Site:
Test Standard:

Antenna polarization:

Operating Mode:
Operator:

Environmental Conditions::

EUT Setup:

EUT Information

Radiated emission related to 3m
CETECOM GmbH Essen
FCC FCC Part 24.238 Broadband PCS
vertical / horizontal

2
Rls

Humidity : 46%rH; Temperature: 20°C

2

please see the Diagram 2.01

Full Spectrum

0T
1 v
20T
10+
1 1.849000000 GHz
0l 21,682 dBm
e -0 FCC FART: 24 JSED RSS 133
% 1
£ 201 *
e |1 #*
3 30 A 2
-l *
1 % *
_4|:|__
_5|:|__
_ED__
30M 5060 SmO0M 200 300400600 8001G 2G 3G 4AGHGE 810G 19.5G
Frequencyin Hz
Maximum Emission Table
Frequency MaxPeak Limit Margin Meas. Time Bandwidth | Height | Pol | Azimuth
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (cm) (deg)
1117.000000 -32.22 -13.00 19.22 155.0 | V 345.0
1678.000000 -26.99 | -13.00 13.99 155.0 | V 165.0
2317.000000 -23.27 -13.00 10.27 155.0 | H 120.0
2389.000000 -22.88 | -13.00 9.88 155.0 | H 165.0
2782.000000 -20.31 | -13.00 7.31 155.0 | H 120.0
14072.500000 -33.77 | -13.00 20.77 155.0 | V 300.0
16410.500000 -30.41 -13.00 17.41 155.0 | V 210.0
17217.666667 -27.21 -13.00 14.21 155.0 | H 120.0

Remarks:

»  Emission at 1,849000000GHz is Uplink frequency from GSM 1900 band, no influence to Result.
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8.07_Traffic_mode_GSM_1900_laying

Common Information

Test Description: Radiated emission related to 3m
Test Site: CETECOM GmbH Essen
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarization: vertical / horizontal
Operating Mode: 2
Operator: Rls
Environmental Conditions:: Humidity : 46%rH; Temperature: 20°C
EUT Setup: 1
EUT Information please see the Diagram 2.01

Full Spectrum
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ra
=

30k BOBO SOO0M 200 300400600 8001G 2G 3G 4GRGE 810G
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Remarks:
»  Emission at 1,849000000GHz is Uplink frequency from GSM 1900 band, no influence to Result.
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8.08 Traffic_mode_ _GSM 1900 standing

Common Information

Test Description: Radiated emission related to 3m
Test Site: CETECOM GmbH Essen
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarization: vertical / horizontal
Operating Mode: 2
Operator: Rls
Environmental Conditions:: Humidity : 46%rH; Temperature: 20°C
EUT Setup: 1
EUT Information please see the Diagram 2.01

Full Spectrum

30T
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308 BOG0 gOOOM 200 30040000 800G 2G 3G 4GHGHE 810G 195G
Frequency in Hz
Maximum Emission Table
Frequency MaxPeak | Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Corr.
(MHz) (dBm) (dBm) n (ms) h t h (dB)
1111.000000 -31.79 | -13.00 | 18.79 - | 1550 | H 75.0 -66
1687.000000 -26.67 | -13.00 | 1367 - | 1550 |V 75.0 61
2008.000000 -25.67 | -13.00 | 1267 - | 1550 |V 255.0 61
2323.000000 -22.67 | -13.00 9.67 — | 1550 |V 210.0 -58
2764.000000 -20.96 | -13.00 7.96 -~ | 1550 | H 300.0 -57
16243.500000 -29.76 | -13.00 | 16.76 - | 1550 | H 30.0 67
17189.833333 -27.56 | -13.00 | 14.56 - | 1550 | V 75.0 -65
Remarks:

»  Emission at 1,849000000GHz is Uplink frequency from GSM 1900 band, no influence to Result.
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1.7. Radiated emissions on GSM 850 band-edge, EUT Internal Antenna

Full Spectrum
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Full Spectrum
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1.8. Radiated emissions on GSM 850 band-edge, EUT External Antenna

Full Spectrum
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Full Spectrum
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1.9. Radiated emissions on GSM 1900 band-edge, EUT Internal Antenna

Full Spectrum
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Full Spectrum
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1.10. Radiated emissions on GSM 1900 band-edge, EUT External Antenna

Full Spectrum
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Full Spectrum
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